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Version | Revision description Issue Date
Rev.0 Initial issue of report. January 21, 2022
Rev.1 Update information in Page 6. February 16, 2022
Rev.2 | Update Product name. February 23, 2022

Note: This revised report (Report No. R2111A0947-R6V2) supersedes and replaces
the previously issued report (Report No. R2111A0947-R6V1). Please discard or
destroy the previously issued report and dispose of it accordingly.
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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict

2.1046

’ RF Power Output and Effective Isotropic | /27.50(d)(4) PASS

Radiated Power 127.50(b)(10)

127.50(c)(10)

2 Occupied Bandwidth 2.1049 PASS
27.53(h)

3 Band Edge Compliance 127.53(9) PASS
127 .53(f) /127.53(c)

4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS

5 Frequency Stability 2.1055/27.54 PASS
2.1051

6 Spurious Emissions at Antenna Terminals 27.53(h) PASS
127.53(g)
127.53(f) /27.53(c)
2.1053

7 Radiates Spurious Emission 27.53(h) PASS
127.53(g)
127.53(f) /27.53(c)

Date of Testing: July 21, 2021 ~ August 5, 2021
Date of Sample Received: July 20, 2021

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.

BG951A (Report No.: R2111A0947-R6V2) is a variant model of BG950A (Report No.:
R2107A0607-R6V1). The product only change mode, Software version, Hardware version,
product name and FCC ID. There is no test in this report. The detailed product change
description please refers to the Difference Declaration Letter.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 87
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant Quectel Wireless Solutions Co., Ltd.

Building 5, Shanghai Business Park Phase Ill (Area B), No.1016

Applicant add
PRI ERRlEE Tianlin Road, Minhang District, Shanghai, China, 200233

Manufacturer Quectel Wireless Solutions Co., Ltd.

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Manufacturer address o . _ ; ;
Tianlin Road, Minhang District, Shanghai, China, 200233

2.2 General information

EUT Description
Model BG951A-GL
IMEI 869410050002659
Hardware Version R1.5
Software Version BG951AGLAARO1A01
Power Supply External power supply
Antenna Type External Antenna
Mode Frequency (MHz) Gain (dBi)
1700 1.67
LTE Band 4 1720 1.94
1740 2.00
1760 1.57
700 1.66
LTE Band 12 710 3.26
Antenna Gain 720 395
770 3.98
LTE Band 13 780 4.45
790 3.63
1700 1.67
1720 1.94
LTE Band 66 1740 2.00
1760 1.57
1780 0.97
Test Mode(s) LTE Band 4/12/13/66;
Test Modulation QPSK 16QAM;
LTE Category M1
Maximum E.I.R.P./ E.R.P. LTE Band 4: 25.99dBm
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 87
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LTE Band 12: 25.08dBm
LTE Band 13: 26.08dBm
LTE Band 66: 25.86dBm
Rated Power Supply Voltage 3.3V
Operating Voltage Minimum: 2.2V~ Maximum: 4.35V
Operating Temperature Lowest: -35°C Highest: +75°C
Extreme Temperature Lowest: -35°C Highest: +75°C
Mode Tx (MHz) Rx (MHz)
LTE Band 4 1710 ~ 1755 2110 ~ 2155
Frequency Range(s) LTE Band 12 699 ~ 716 729 ~ 746
LTE Band 13 777 ~ 787 746 ~ 756
LTE Band 66 1710 ~ 1780 2110 ~ 2180

Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by
the applicant.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 87
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFR47 Part 27C (2020)
ANSI C63.26 (2015)
Reference standard:

FCC CFR47 Part 2 (2020)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 87
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (X, Y axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:
Test modes are chosen to be reported as the worst case configuration below:

Test modes are chosen to be reported as the worst case configuration below for LTE Band

4/12/13/66:
_ Bandwidth (MHz) Modulation RB Test
Test items Modes Channel
14| 3 5 |10 | 15 | 20 | QPSK | 16QAM | 1 50% | 100% | L | M | H
RF Power LTE4 | O | O] O] O | O] O @) O @) O O OO0 |0
Outputand [LTE12| O | O | O i- 0 0 o| o o |[o|lo]o
Effective LTE 13 - O] O @) O @) O O OO0 |0
Isotropic
Radiated LTEG6 | O | O | O | O | O | O @) O @) O O O|0|O
Power
LTE4 | O | O] O] O| O] O @) O O @) O
Occupied LTE12 | O (0] 0 o 0 0] 0 (0] @]
Bandwidth LTE 13 - O] O @) O O @) O
LTEG6 | O | O | O | O | O | O @) O O @) @)
LTE4 | O | O] O] O| O] O @) O @) @) O
Band Edge LTE12| O | O | O | O @) O O @) O
Compliance LTE 13 - OoO| O O O O O O
LTE66 | O | O | O | O @) O @) @) O
LTE4 | O | O | O | O @) O @) @) O
Peak-to-Avera N +e 2T o0 [0 | 0 | O 0 0 o |o 0
ge Power
Ratio LTE 13 - O] O @) O O @) O
LTE6G6 | O | O | O | O @) O O @) O
LTE4 | O | O | O | O @) O
Frequency LTE12| O | O | O | O O O
Stability LTE 13 - O] O @) O
LTE6G6 | O | O | O | O @) O
Spurious LTE4 | O | O] O] O| O] O @)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Emissions at
Antenna
Terminals

Radiates
Spurious
Emission

1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.

Note

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 10 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

\_/’ RF Test Report Report No.: R2111A0947-R6V2

5 Test Case Results

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB.)

Test Setup

FF cable
EUT Base station Simulator

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(b) (10) specifies that “Portable stations (hand-held devices) transmitting in the
746-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP”

Rule Part 27.50(c) (10) specifies that “Portable stations (hand-held devices) in the 600 MHz uplink
band and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are
limited to 3 watts ERP”

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0
watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”

Rule Part 27.50(a) (3) specifies that “(i) For mobile and portable stations transmitting in the

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(~

-__) _RF Test Report Report No.: R2111A0947-R6V2
2305-2315 MHz band or the 2350-2360 MHz band, the average EIRP must not exceed 50 milliwatts

within any 1 megahertz of authorized bandwidth, except that for mobile and portable stations
compliant with 3GPP LTE standards or another advanced mobile broadband protocol that avoids
concentrating energy at the edge of the operating band the average EIRP must not exceed 250
milliwatts within any 5 megahertz of authorized bandwidth but may exceed 50 milliwatts within any 1
megahertz of authorized bandwidth. ”

Part 27.50(b)(10)Limit < 3W (34.77 dBm)
Part 27.50(c)(10)Limit < 3W (34.77 dBm)
Part 27.50(d)(4)Limit < 1W (30 dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 12 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

\_/’ RF Test Report Report No.: R2111A0947-R6V2
Test Results

LTE Channel/ RB# Maximum Output EIRP (dBm)
Index RBstart Power(dBm)
Band 4 Frequency(MHz)
QPSK 16QAM QPSK 16QAM QPSK | 16QAM
0 1#0 1#0 23.70 22.58 25.64 24.52
19957/1710.7
0 6#0 5#0 22.31 21.80 24 .25 23.74
0 1#0 1#0 23.67 22.47 25.67 24 .47
1.4MHz 20175/1732.5
0 6#0 5#0 23.31 21.81 25.31 23.81
0 1#5 1#5 23.76 22.70 25.33 24.27
20393/1754.3
0 6#0 5#0 23.50 21.97 25.07 23.54
0 1#0 1#0 23.82 22.85 25.76 24.79
19965/1711.5
0 6#0 5#0 21.84 21.51 23.78 23.45
0 1#0 1#0 23.82 22.78 25.82 24.78
3MHz 20175/1732.5
0 6#0 5#0 22.14 21.81 2414 23.81
1 1#5 1#5 23.68 23.02 25.62 24.96
20385/1753.5
0 6#0 5#0 22.22 21.96 2416 23.90
3 1#0 1#0 23.80 23.81 25.74 25.75
19975/1712.5
0 6#0 5#0 23.22 21.71 25.16 23.65
0 1#0 1#0 23.86 23.85 25.86 25.85
5MHz 20175/1732.5
0 6#0 5#0 23.23 21.79 25.23 23.79
0 1#5 1#5 23.52 23.94 25.46 25.88
20375/1752.5
0 6#0 5#0 23.36 21.85 25.30 23.79
3 1#0 1#0 23.78 23.80 25.72 25.74
20000/1715
0 4#0 4#0 23.96 22.78 25.90 24.72
0 1#0 1#0 23.83 23.85 25.83 25.85
10MHz 20175/1732.5
0 4#0 4#0 22.95 22.89 24.95 24.89
4 1#5 1#5 23.59 23.94 25.53 25.88
20350/1750
7 4#2 442 23.81 22.06 25.75 24.00
3 1#0 1#0 23.78 23.84 25.72 25.78
20025/1717.5
0 6#0 5#0 23.61 23.74 25.55 25.68
0 1#0 1#0 23.78 23.75 25.78 25.75
15MHz 20175/1732.5
0 6#0 5#0 23.69 23.70 25.69 25.70
8 1#5 1#5 23.52 23.99 25.52 25.99
20325/1747.5
11 6#0 5#0 23.81 23.89 25.81 25.89
3 1#0 1#0 23.76 23.78 25.70 25.72
20050/1720
0 6#0 5#0 23.62 23.64 25.56 25.58
0 1#0 1#0 23.77 23.82 25.77 25.82
20MHz 20175/1732.5
0 6#0 5#0 23.65 23.72 25.65 25.72
12 1#5 1#5 23.58 23.95 25.58 25.95
20300/1745
15 6#0 5#0 23.75 23.90 25.75 25.90
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 87
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RB# Maximum Output
LTE h I ERP (dBm
Channel/ Index RBstart Power(dBm) ( )
Band12 | Frequency(MHz)
QPSK | 16QAM QPSK | 16QAM | QPSK | 16QAM
0 1#0 1#0 23.78 22.77 23.29 22.28
23017/699.7
0 6#0 5#0 2243 22.02 21.94 21.53
0 1#0 1#0 2343 2240 24.54 23.51
1.4MHz 23095/707.5
0 6#0 5#0 22.02 21.57 23.13 22.68
0 1#5 1#5 23.19 22.00 24.99 23.80
23173/715.3
0 6#0 5#0 21.64 21.16 23.44 22.96
0 1#0 1#0 23.93 23.12 23.44 22.63
23025/700.5
0 6#0 5#0 22.28 22.01 21.79 21.52
0 1#0 1#0 23.57 22.72 24.68 23.83
3MHz 23095/707.5
0 6#0 5#0 21.86 21.58 22.97 22.69
1 1#5 1#5 22.35 22.36 23.46 23.47
23165/714.5
0 6#0 5#0 21.56 21.29 22.67 22.40
3 1#0 1#0 23.77 23.84 23.28 23.35
23035/701.5
0 6#0 5#0 23.25 22.03 22.76 21.54
0 1#0 1#0 23.62 23.68 24.73 24.79
5MHz 23095/707.5
0 6#0 5#0 22.93 21.74 24.04 22.85
0 1#5 1#5 23.44 23.40 24.55 24 .51
23155/713.5
0 6#0 5#0 22.65 21.44 23.76 22.55
3 1#0 1#0 23.76 23.82 23.27 23.33
23060/704
0 4#0 4#0 23.04 23.05 22.55 22.56
0 1#0 1#0 23.67 23.80 24.78 2491
10MHz 23095/707.5
0 4#0 4#0 23.97 22.89 25.08 24.00
4 1#5 1#5 23.44 23.42 24 .55 24.53
23130/711
7 4#2 4#2 22.99 21.36 2410 22.47
RB# Maximum Output
LTE Ch I/ ERP (dB
anne Index RBstart Power(dBm) (dBm)
Band13 | Frequency(MHz)
QPSK | 16QAM QPSK | 16QAM | QPSK | 16QAM
3 1#0 1#0 23.55 23.60 25.85 25.90
23205/779.5
0 6#0 5#0 22.37 21.51 24.67 23.81
0 1#0 1#0 23.54 23.62 25.84 25.92
5MHz 23230/782
0 6#0 5#0 22.82 21.73 2512 24.03
0 1#5 1#5 23.72 23.61 26.02 25.91
23255/784.5
0 6#0 5#0 22.91 21.67 25.21 23.97
0 1#0 1#0 23.53 23.51 25.83 25.81
10MHz 23230/782
0 4#0 4#0 23.78 22.62 26.08 24.92
RB# Maximum Output
LTE Ch I/ EIRP (dB
anne Index RBstart Power(dBm) (dBm)
Band66 | Frequency(MHz)
QPSK | 16QAM QPSK | 16QAM | QPSK | 16QAM
0 1#0 1#0 23.48 22.31 25.42 24.25
1.4MHz 131979/1710.7
0 6#0 5#0 23.22 21.70 25.16 23.64
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 87
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0 1#0 1#0 23.60 22.44 25.60 24 .44
132322/1745
0 6#0 5#0 22.35 21.81 24.35 23.81
0 1#5 1#5 23.21 22.81 24.18 23.78
132665/1779.3
0 6#0 5#0 22.62 22.09 23.59 23.06
0 1#0 1#0 23.69 22.68 25.63 24.62
131987/1711.5
0 6#0 5#0 21.99 21.72 23.93 23.66
0 1#0 1#0 23.78 22.74 25.78 24.74
3MHz 132322/1745
0 6#0 5#0 22.08 21.81 24.08 23.81
1 1#5 1#5 23.02 23.04 23.99 24.01
132657/1778.5
0 6#0 5#0 23.25 22.13 24.22 23.10
3 1#0 1#0 23.68 23.65 25.62 25.59
131997/1712.5
0 6#0 5#0 23.05 21.70 24.99 23.64
0 1#0 1#0 23.79 23.72 25.79 25.72
5MHz 132322/1745
0 6#0 5#0 23.17 21.76 25.17 23.76
0 1#5 1#5 22.82 23.90 23.79 24.87
132647/1777.5
0 6#0 5#0 23.41 22.03 24.38 23.00
3 1#0 1#0 23.65 23.64 25.59 25.58
132022/1715
0 4#0 4#0 23.85 22.65 25.79 24.59
0 1#0 1#0 23.71 23.72 25.71 25.72
10MHz 132322/1745
0 4#0 4#0 23.77 22.73 25.77 24.73
4 1#5 1#5 22.93 23.24 23.90 24.21
132622/1775
7 4#2 4#2 23.93 22.10 24.90 23.07
3 1#0 1#0 23.66 23.65 25.60 25.59
132047/1717.5
0 6#0 5#0 23.65 23.60 25.59 25.54
0 1#0 1#0 23.70 23.69 25.70 25.69
15MHz 132322/1745
0 6#0 5#0 23.74 23.67 25.74 25.67
8 1#5 1#5 22.88 23.97 23.85 24.94
132597/1772.5
11 6#0 5#0 23.10 23.99 24.07 24.96
3 1#0 1#0 23.92 23.64 25.86 25.58
132072/1720
0 6#0 5#0 23.65 23.59 25.59 25.53
0 1#0 1#0 23.68 23.69 25.68 25.69
20MHz 132322/1745
0 6#0 5#0 23.68 23.61 25.68 25.61
12 1#5 1#5 23.12 23.94 24.09 24 .91
132572/1770
15 6#0 5#0 23.04 23.99 24.01 24.96

TA Technology (Shanghai) Co., Ltd.
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51kHz, VBW is set to 160kHz for LTE Band 4/12/13/66

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 16 of 87
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Test Result
e Bandwidth(MH
Mode Bandwidth Modulation Channel/ andwidth(MHz)
Frequency(MHz) 99% Power -26dBc
QPSK 20175/1732.5 1.105 1.341
1.4MHz
16QAM 20175/1732.5 0.976 1.342
i QPSK 20175/1732.5 1.110 1.346
4
16QAM 20175/1732.5 0.961 1.309
" QPSK 20175/1732.5 1.100 1316
Z
LTE 16QAM 20175/1732.5 0.975 1317
Band4 o QPSK 20175/1732.5 1.108 1.333
V4
16QAM 20175/1732.5 0.999 1.333
QPSK 20175/1732.5 1.120 1.344
15MHz
16QAM 20175/1732.5 1.001 1.353
QPSK 20175/1732.5 1.113 1.352
20MHz
16QAM 20175/1732.5 1.004 1.354
e Bandwidth(MH
Mode Bandwidth Modulation Channel/ andwidth(MHz)
Frequency(MHz) 99% Power -26dBc
e QPSK 23095/707.5 0.973 1.327
. 4
16QAM 23095/707 5 0.966 1.302
s QPSK 23095/707.5 1.109 1.343
LTE 16QAM 23095/707.5 0.965 1.308
Band12 i QPSK 23095/707.5 1.099 1.332
4
16QAM 23095/707.5 0.977 1314
QPSK 23095/707 5 1.100 1.332
10MHz
16QAM 23095/707 5 0.994 1.322
e Bandwidth(MH
Mode Bandwidth Modulation Channel/ andwidth(MHz)
Frequency(MHz) 99% Power -26dBc
s QPSK 23230/782 1.103 1.331
LTE 16QAM 23230/782 0.976 1312
Band13 o QPSK 23230/782 1107 1.334
4
16QAM 23230/782 0.993 1.322
e Bandwidth(MH
Mode Bandwidth | Modulation Channel/ andwidth(MHz)
Frequency(MHz) 99% Power -26dBc
QPSK 132322/1745 1.099 1.321
1.4MHz
16QAM 132322/1745 0.952 1.204
i QPSK 132322/1745 1.108 1.335
V4
e 16QAM 132322/1745 0.958 1.299
PSK 132322/174 1.101 1.32
Band66 5MHz QPS 32322/ S 0 323
16QAM 132322/1745 0.995 1.448
QPSK 132322/1745 1107 1.340
10MHz
16QAM 132322/1745 0.994 1317
15MHz QPSK 132322/1745 1.120 1.360

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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(&~

—__) _RF Test Report Report No.: R2111A0947-R6V2
16QAM 132322/1745 0.991 1.317
QPSK 132322/1745 1.117 1.353
20MHz
16QAM 132322/1745 0.997 1.346
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 18 of 87
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\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 QPSK 1.4MHz CH-Middle

LTE Band 4 QPSK 3MHz CH-Middle

R ———

o] & m]
TracelDetector

INT] SOURCE OFF |
Ganter Freg: 1.732500000 GHz

¥ Trig: Free Run Avg|Hold:>1001100
#Atten: 40 dB

ALTGN AUTO [ 10:17:06 AW 0123, 2021

Radio Std: None

i
Center Freq 1. 732500000 GHz

-
#FGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm

canter 1.733 GHz
#VBW 160 kHz

Occupied Bandwidth Total Power 29.5 dBm

1.1052 MHz
-5.920 kHz
1.341 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= ‘STATUS|

R ———

o] & m]
TracelDetector

CORREC OURCE OFF |
732500000 GHz
AvglHold:>1001100

ALTGN AT [10:17:37 AW ui23, 2021

Radio Std: None

i
Center Freq 1. 732500000 GHz

G Trig: Free Run
#FGain:Low

#Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Clear Write

A
f R
AN \M‘L N

M A,

canter 1.733 GHz

#VBW 160 kHz Sweep 1.133 ms|

Occupied Bandwidth Total Power 30.3 dBm

1.1097 MHz
630.23 kHz
1.346 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= ‘STATUS|

LTE Band 4 QPSK 5MHz CH-Middle

LTE Band 4 QPSK 10MHz CH-Middle

==
TracelDetector

- Ty
o OURCE OFF | ALIGN AUTO
Genter Freq: 1732500000 GF
G Trig: Free Run ‘AvglHold:>100/100
#Atten: 40 dB

101937 A 23, 2021
Radio Std: None

Center Freq 1. 732500000 GHz

#FGain:Low Radio Device: BTS

10 dBidiv
Log

M ina s

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power 31.5dBm

1.0999 MHz
-1.7036 MHz
1.316 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= ‘STATUS|

3 BT =
CoRREC INT] SOURCE OFF | ALIGN AUTO _[10:21:12 AMul23, 2021

732500000 GHz Radio Std: None
Avg|Hold:>1001100

Center Freq 1.732500000 GHz Center Fre TracelDetector
G Trig: Free Run

#FGainiLow | #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
og

Clear Write

T,

e,
S

RSN o~

i T i TP WY RNV

Center 1.733 GHz

H#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms|

Occupied Bandwidth Total Power 31.7 dBm
1.1082 MHz
-3.7764 MHz

1.333 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc ‘STATUS|

LTE Band 4 QPSK 15MHz CH-Middle

LTE Band 4 QPSK 20MHz CH-Middle

—
S

=S
TracelDetector

X ] CORRE
Center Freq 1 732500000 GHz
e}

#FGain:Low

SENSE:INT] SOURCE OFF [ ALIGN AUTO
Center Freq: 1.732500000 GHz

Trig: Free Run AvglHold:>100/100
#Atten: 40 dB

T10:22:42 4 i 23, 2021
Radio Std: None

Radio Device: BTS

#Res BW 51 kHz #VBW 160 kHz Sweep 5.533 ms]

Occupied Bandwidth Total Power 32.7 dBm
1.1202 MHz
-6.0297 MHz

1.344 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= ‘sTATUS|

—
S

=S
TracelDetector

X ] CORRE
Center Freq 1 732500000 GHz
=

#FGain:Low

SENSE:INT] SOURCE OFF [ ALIGN AUTO
Center Freq: 1.732500000 GHz

Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[10:24:37 4 1 23, 2021
Radio Std: None

Radio Device: BTS
Ref 30.00 dBm

Clear Write

#Res BW 51 kHz #VBW 160 kHz Sweep 7.333 ms|

Occupied Bandwidth Total Power 32.7 dBm
1.1125 MHz
-8.0933 MHz

1.352 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= ‘STATUS|

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 16QAM 1.4MHz CH-Middle

LTE Band 4 16QAM 3MHz CH-Middle

==
TracelDetector

B KeyightSpectrum Anah
y I3 ALTGN AUTO [ 10:15355 AW ul23, 2021

Radio Std: None

c = [ SOURCE OFF
Center Freq 1.732500000 GHz enter Freq: 1.732500000 GHz
G0 Trig: FreeR AvglHold:>100/400

#FGainiLow | #Atten: 40 dB Radio Device: BTS

Center 1.733 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power 29.5 dBm
976.38 kHz
-72.656 kHz % of OBW Power

1.342 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

o] & m]

B KeysghtSpectrum Anlyer - Occupied W
" = -
TracelDetector

CoRReC £ INT[ SOURCE OFF |
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz
G Trig: Free Run AvglHold:>100/400

#FGainiLow | #Atten: 40 dB

ALTGN AUTO [ 10:18:04 AW 0123, 2021

Radio Std: None

Radio Device: BTS

Clear Write

Center 1.733 GHz

H#Res BW 51 kHz #VBW 160 kHz Sweep 1.133 ms|

Occupied Bandwidth Total Power 29.9 dBm

960.87 kHz
-705.54 kHz % of OBW Power
1.309 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 4 16QAM 5MHz CH-Middle

LTE Band 4 16QAM 10MHz CH-Middle

ccupied BY.

==
TracelDetector

B KeysghtSpectum Al

0 c | _come SEINT SOURCE OFF | ALIGN AUTO
Center Freq 1.732500000 GHz ! q: 1.732500000 GHz

G0 Trig: Free Ru AvglHold:>100/400
#FGain:Low __#Atten: 40 dB

[1019:08 A 323, 2021
Radio Std: None

Radio Device: BTS

Center 1.733 GHz

H#Res BW 51 kHz #VBW 160 kHz Sweep 1.867 ms|

Occupied Bandwidth Total Power 30.0 dBm
975.41 kHz
-1.7811 MHz % of OBW Power

1.317 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= ‘STATUS|

B KeyightSpectrum Anabyzer - Occupied BW. oo
1 5 c c EAINT]SOURCE OFF | ALIGNAUTO [10:20:22 Al 23, 2021

Iz C
Center Freq 1.732500000 GHz r Freq: 1732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>100/100

#FGainiLow | #Atten: 40 dB

TracelDetector

Radio Device: BTS

Clear Write

‘v\vﬂ“\'\n '
\'WU"“T\‘]W i, Hioa
e At

AR S s N i

Center 1.733 GHz

H#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms|

Occupied Bandwidth Total Power 31.1 dBm

998.67 kHz
-3.8421 MHz % of OBW Power
1.333 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc ‘STATUS|

LTE Band 4 16QAM 15MHz CH-Middle

LTE Band 4 16QAM 20MHz CH-Middle

=
TracelDetector

e 2 _ac | G T T
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold:>1001100

=)
#FGainiLow _#Atten: 40 dB

B Keysight Spectrum Ansh

ALTGN AUTO [10:22:05 AW 23, 2021

Radio Std: None

Radio Device: BTS

i
e,
W Vs

N e Vs oyl omend s et A it

Center 1.733 GHz
#Res BW 51 kHz

#VBW 160 kHz Sweep 5.533 ms]

Occupied Bandwidth Total Power 32.2dBm

1.0013 MHz
-6.0948 MHz % of OBW Power
1.353 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= ‘sTATUS|

=
TracelDetector

—
B3 Keyeight Spectrum Anslyze - Occupied B

00K ALIGN AUTO
Center Freq 1.732500000 GHz enter Freq: 1.732500000 GHz
 Trig: Free Run Avg|Hold:>1001100

[FS
#FGain:iLow __ #Atten: 40 dB Radio Device: BTS

[10:23:36 M i 23, 2021
Radio Std: None

Ref 30.00 dBm

Clear Write

Center 1.733 GHz
#Res BW 51 kHz

#VBW 160 kHz Sweep 7.333 ms|

Occupied Bandwidth Total Power 32.3dBm

1.0040 MHz
-8.1659 MHz % of OBW Power
1.354 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= ‘STATUS|

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 QPSK 1.4MHz CH-Middle

LTE Band 12 QPSK 3MHz CH-Middle

3 BT
o ENSEINT] SOURCE OFF |

ALIGN AUTO

o] & m]

[1043:26 M i 23, 2021

Center Freq 707. 500000 MHz _ Center Freq 707.500000 MHz

#FGainiLow __ #Atten: 40 dB

10 dBidiv Ref 30.00 dBm
og

Center 707.5 MHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
973.12 kHz
-70.090 kHz

1.327 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

08 Trig: Free Run Avg|Hold:>1001100

Radio Device: BTS

30.8 dBm

99.00 %
-26.00 dB

‘STATUS|

3 BT
o SEINT[ SOURCE OFF |

ALIGN AUTO

o] & m]

[10:44:53 A4 i 23, 2021

Center Freq 707.500000 MHz Center Freq: 707.500000
08 Trig: Free Run
#Atten: 40 dB

#FGain:Low

10 dBidiv Ref 30.00 dBm
og

Center 707.5 MHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1094 MHz
-630.66 kHz

1.343 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MHz
Avg|Hold:>1001100

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

Sweep 1.133 ms|
30.8 dBm
Detector|
ak>

99.00 %
-26.00 dB

TATUS

LTE Band 12 QPSK 5MHz CH-Middle

LTE Band 12 QPSK 10MHz CH-Middle

B oo o e e

o SENSE:INT] SOURCE OFF |

ALIGN AUTO

o] & m]

[1048:14 AM 323, 2021

Center Freq: 707.500000 MHz
G Trig: Free Run
#Atten: 40 dB

Center Freq 707.500000 MHz

#FGain:Low

10 dBidiv
Log

P nepostire

e fn

s

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.0987 MHz
-1.7073 MHz

1.332 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Avg|Hold:>1001100

Radio Device: BTS

Mo

Sweep 1.867 ms|
31.9 dBm

99.00 %
-26.00 dB

‘STATUS|

B oo e e

ALIGN AUTO

o] & m]

T1049:41 AM 23, 2021

Center Freq 707.500000 MHz

G0 Trig: Free Run
#FGain:Low

#Atten: 40 dB

10 dBidiv Ref 30.00 dBm
og

Wi,
-
M T

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.0999 MHz
-3.7742 MHz

1.332 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

Clear Write

. T W S AP S

Sweep 3.667 ms|
32.3 dBm

99.00 %
-26.00 dB

‘STATUS|

LTE Band 12 16QAM 1.4MHz CH-Middle

LTE Band

12 16QAM 3MHz CH-Middle

—
S

Center Freq 707.500000 MHz
G Trig: FreeRun
#Atten: 40 dB

Center Freq 707 500000 MHZ

#FGain:Low

Center 707.5 MHz
#VBW 160 kHz

Occupied Bandwidth Total Power
965.79 kHz
-78.788 kHz

1.302 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

E:INT| SOURCE OFF | ALIGN

|-
Ao 1027 w25, 2021
! z TracelDetector

Radio Std: Non:

AvglHold:>1001100

Radio Device: BTS

30.1 dBm

99.00 %
-26.00 dB

‘sTATUS|

—
K e A =Oecpt B

Center Freq: 707.500000 MHz
Y Trig: Free Run
#Atten: 40 dB

[ R
Center Freq 707.! 500000 MHZ

=
#FGain:Low

Ref 30.00 dBm

e

Center 707.5 MHz
#VBW 160 kHz

Occupied Bandwidth Total Power
965.01 kHz
-705.51 kHz

1.308 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ENSE:INT] SOURCE OFF | ALIGN

=S
ATO [10:45145 A w123, 2021
L ’ TracelDetector

Radio Std: None

AvglHold:>1001100

Radio Device: BTS

Clear Write

Sweep 1.133 ms]
30.5 dBm

99.00 %
-26.00 dB

‘STATUS|

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 21 of 87




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 16QAM 5MHz CH-Middle

LTE Band

12 16QAM 10MHz CH-Middle

B oo o e e

Center Freq 707.! 500000 MHz 3
AFGaimton > #Aten. 4048

10 dBidiv Ref 30.00 dBm
og

Center 707.5 MHz
#Res BW 51 kHz

Occupied Bandwidth

ENSEANT SOURCE OFF | ALIGNAUTO  [10:47:32 AW ul23, 2021

Center Freq 707500000 12
G Trig: Fre Avg|Hold:>1001100

Radio Std: None

Radio Device: BTS

A vl
LV,
L "’\J\A/\MM,.WM“‘J\M A g

#VBW 160 kHz Sweep 1.867 ms|

Total Power 30.6 dBm

977.32 kHz

Transmit Freq Error
x dB Bandwidth

-1.7802 MHz
1.314 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

‘STATUS|

==
TracelDetector

B oo o e
o SEINT[ SOURCE OFF |

ALIGN AUTO

o] & m]

[1049:08 A4 Jui 23, 2021

Center Freq: 707.500000 M
G Trig: Free Run
#Atten: 40 dB

10 dBidiv
Log

Hz
Avg|Hold:>1001100

Radio Std: None TracelDetector

Radio Device: BTS

Clear Write

At stk

Center 707.5 MHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
993.99 kHz
-3.8438 MHz

1.322 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 3.667 ms|
31.8 dBm
Detector|
ak>

99.00 %
-26.00 dB

TATUS

LTE Band 13 QPSK 5MHz CH-Middle

LTE Band 13 QPSK 10MHz CH-Middle

B oo o e e

Center Freq 782.000000 MHz

#FGain:Low

10 dBidiv
Log

#Res BW 51 kHz

Occupied Bandwidth

INTISOURCE OFF | ALIGNAUTO_[10:57:17 AMJul 23, 2021

Canter Freq: 782.000000 MHz
08 Trig: Free Run Avg|Hold:>1001100
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

",
PN M S,

#VBW 160 kHz Sweep 1.867 ms|

Total Power 32.0 dBm

1.1032 MHz

Transmit Freq Error
x dB Bandwidth

-1.7053 MHz
1.331 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

‘STATUS|

==
TracelDetector

B oo e e

ALIGN AUTO

o] & m]

105424 AM 23, 2021

Center Freq 782.000000 MHz

G0 Trig: Free Run
#FGain:Low

#Atten: 40 dB

10 dBidiv Ref 30.00 dBm
og

™
o, |
VoA

e e

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1074 MHz
-3.7765 MHz

1.334 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

Clear Write

N A

Sweep 3.667 ms|
32.1 dBm

99.00 %
-26.00 dB

‘STATUS|

LTE Band

13 16QAM 5MHz CH-Middle

LTE Band 13 16QAM 10MHz CH-Middle

—
S

Center Freq 782 000000 MHZ

#FGain:Low

Ref 30.00 dBm

Center 782 MHz

Occupied Bandwidth

E:INT] SOURCE OFF | ALIGN AUTO
Genter Frea: 782000000 Mz

G Trig: Free Run Avg|Hold:>1001100

#Atten: 40 dB

[10:57:49 4 i 23, 2021
Radio Std: Nons

Radio Device: BTS

.
A

#VBW 160 kHz

Total Power 30.6 dBm

976.06 kHz

Transmit Freq Error
x dB Bandwidth

-1.7830 MHz
1.312 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

‘sTATUS|

=
TracelDetector

—
K e A =Oecpt B

Center Freq: 782.000000 MHz
Y Trig: Free Run
#Atten: 40 dB

[ R
Center Freq 782. 000000 MHZ

=
#FGain:Low

v Ref 30.00 dBm

Center 782 MHz
#VBW 160 kHz

Occupied Bandwidth Total Power
993.40 kHz
-3.8455 MHz

1.322 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ENSE:INT] SOURCE OFF | ALIGN

o[-
Ao [1055:57 Az, 2001
! z TracelDetector

Radio Std: None

AvglHold:>1001100

Radio Device: BTS

Clear Write

31.6 dBm

99.00 %
-26.00 dB

‘STATUS|

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

LTE Band 66 QPSK 1.4MHz CH-Middle

Report No.: R2111A0947-R6V2

LTE Band 66 QPSK 3MHz CH-Middle

3 BT
o SENSE:INT] SOURCE OFF |

o] & m]

ALTGN AUTO [ 11:39:07 AW 0123, 2021

Center Freq 1. 745000000 GHz

#FGain:Low

G Trig: Free Run
#Atten: 40 dB

10 dBidiv Ref 30.00 dBm
og

PR ——— e ———

Center 1.745 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.0988 MHz
3.400 kHz

1.321 MHz

Transmit Freq Error

x dB Bandwidth x dB

Genter Freq: 1745000000 Gz
AvgHold:>1001100

% of OBW Power

Radio Std: None TracelDetector

Radio Device: BTS

30.2 dBm

99.00 %
-26.00 dB

‘STATUS|

B oo o e

SEAINT] SOURCE OFF |

ALIGN AUTO

o] & m]

[11:39:41 AM 23, 2021

Center Freq 1. 745000000 GHz

#FGain:Low

] Tng FreeRun

10 dBidiv Ref 30.00 dBm
og

Center 1.745 GHz
#Res BW 51 kHz
Occupied Bandwidth
1.1075 MHz
-628.47 kHz
1.335 MHz

Transmit Freq Error
x dB Bandwidth

q: 1.745000000 GH:

n
~n A

#VBW 160 kHz

Total Power

% of OBW Power
x dB

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

N

Ao

Span 3 MHz|
Sweep 1.133 ms|

30.6 dBm
Detector|
ak>

99.00 %
-26.00 dB

TATUS

LTE Band 66 QPSK 5MHz CH-Middle

LTE Band 66 QPSK 10MHz CH-Middle

B oo o e e

INT] SOURCE OFF |

o] & m]

ALTGN AUTO [ 11:40:52 AW 0123, 2021

Genter Freq: 1745000000 Gz
AvgHold:>1001100

Trig: Free Run

#FGainiLow | #Atten: 40 dB

10 dBidiv
Log

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1014 MHz
-1.7051 MHz

1.323 MHz

Transmit Freq Error

x dB Bandwidth x dB

% of OBW Power

Radio Std: None TracelDetector

Radio Device: BTS

Sweep 1.867 ms|
31.6 dBm

99.00 %
-26.00 dB

‘STATUS|

B oo e e

ALIGN AUTO

o] & m]

[13:42:19 M Jui23, 2021

Center Freq 1. 74500000 GHz

=
#FGain:Low

10 dBidiv Ref 30.00 dBm
og

#Res BW 51 kHz
Occupied Bandwidth
1.1066 MHz

-3.7749 MHz
1.340 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 40 dB

#VBW 160 kHz

Total Power

% of OBW Power
x dB

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

Clear Write

Sweep 3.667 ms|
31.8 dBm

99.00 %
-26.00 dB

‘STATUS|

LTE Band 66 QPSK 15MHz CH-Middle

LTE Band 66 QPSK 20MHz CH-Middle

—
S

e ] SoURCE OFF |

Center Freq 1 745000000 GHZ

G Trig: FreeRun
#FGain:Low

#Atten: 40 dB

&
ot

oty
g, Y,

Center 1.745 GHz
#VBW 160 kHz

Occupied Bandwidth Total Power
1.1195 MHz
-6.0240 MHz

1.360 MHz

Transmit Freq Error
x dB Bandwidth

x dB

Center Freq: 1.745000000 GHz
AvglHold:>1001100

% of OBW Power

=S

2EL TracelDetector

[11:92:56 4l 23, 2021
Radio Std: Nons

Radio Device: BTS

UM i et A ol

Sweep 5.533 ms]
32.5 dBm

99.00 %
-26.00 dB

‘sTATUS|

—
By spctum e - Ocuied S

[
Center Freq 1. 745000000 GHZ

=
#FGain:Low

Ref 30.00 dBm

Center 1.745 GHz

Occupied Bandwidth
1.1165 MHz
-8.0932 MHz
1.353 MHz

Transmit Freq Error
x dB Bandwidth

SENSEINT] SOURCE OFF |
Center Freq: 1.745000000 GHz

Y Trig: Free Run
#Atten: 40 dB

#VBW 160 kHz

Total Power

% of OBW Power
x dB

ALTGN

=S
ATO[11:44:18 AN uIZ3, 2021
L ’ TracelDetector

Radio Std: None

AvglHold:>1001100

Radio Device: BTS

Clear Write

Sweep 7.333 ms|
32.7 dBm

99.00 %
-26.00 dB

‘STATUS|

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 23 of 87




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 66 16QAM 1.4MHz CH-Middle

LTE Band 66 16QAM 3MHz CH-Middle

3 BT
o SENSE:INT] SOURCE OFF |

ALIGN AUTO

[13:38:40 M Jul23, 2021

Genter Freq: 1745000000 Gz
G Trig: Free Run
#Atten: 40 dB

Center Freq 1. 745000000 GHz

#FGain:Low

10 dBidiv Ref 30.00 dBm
og

Center 1.745 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
952.00 kHz
-80.149 kHz

1.294 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

AvgHold:>1001100

Radio Device: BTS

29.7 dBm

99.00 %
-26.00 dB

‘STATUS|

==
TracelDetector

3 BT
o SEINT[ SOURCE OFF |

ALIGN AUTO

o] & m]

[13:40:15 AM Jui 23, 2021

q: 1.745000000 GH:

Center Freq 1. 745000000 GHz
) Tng FreeRun

#FGain:Low

10 dBidiv Ref 30.00 dBm
og

Center 1.745 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
958.21 kHz
-710.63 kHz

1.299 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ile <Screen_8645.png> saved

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

Sweep 1.133 ms|
30.2 dBm
Detector|
ak>

99.00 %
-26.00 dB

LTE Band 66 16QAM 5MHz CH-Middle

LTE Band 66 16QAM 10MHz CH-Middle

B oo o e e

o INT] SOURCE OFF |

ALIGN AUTO

114121 AMJui23, 2021

Genter Freq: 1745000000 Gz
G Trig: Free Run
#Atten: 40 dB

Center Freq 1. 74500000 GHz

#FGain:Low

10 dBidiv Ref 30.00 dBm
og

Y,

WA

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
994.77 kHz
-1.7727 MHz

1.448 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

AvgHold:>1001100

Radio Device: BTS

M P
Sweep 1.867 ms|
30.1 dBm

99.00 %
-26.00 dB

‘STATUS|

==
TracelDetector

B oo e e

ALIGN AUTO

o] & m]

1141556 AM 23, 2021

Center Freq 1. 74500000 GHz

G Trig: Free Run
#FGain:Low

#Atten: 40 dB

10 dBidiv Ref 30.00 dBm
og

‘\»ﬁmnq[
M uvL
iy

T —

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
994.03 kHz
-3.8429 MHz

1.317 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None TracelDetector

Avg|HoId >1001100

Radio Device: BTS

Clear Write

Pt sl s e o e

Sweep 3.667 ms|
31.3 dBm

99.00 %
-26.00 dB

‘STATUS|

LTE Band 66 16QAM 15MHz CH-Middle

LTE Band 66 16QAM 20MHz CH-Middle

—
S

Center Freq: 1.745000000 GHz
G Trig: Free Run
#Atten: 40 dB

Center Freq 1 745000000 GHZ

[ES]
#FGain:Low

Ref 30.00 dBm

N
lh\ﬂUm,-r,

e
e

ENSE:INT] SOURCE OFF | ALIGN A

710 1136 A uiz3, 2021
Radio Std: Nons

AvglHold:>1001100

Radio Device: BTS

L VTSN TN P U1 TR R TP

Center 1.745 GHz
#VBW 160 kHz

Occupied Bandwidth Total Power
990.89 kHz
-6.0907 MHz

1.317 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 5.533 ms]
32.2 dBm

99.00 %
-26.00 dB

‘sTATUS|

=
TracelDetector

—
By spctum e - Ocuied S

Center Freq: 1.745000000 GHz
Y Trig: Free Run
#Atten: 40 dB

[
Center Freq 1. 745000000 GHZ

=
#FGain:Low

Ref 30.00 dBm

Center 1.745 GHz
#VBW 160 kHz

Occupied Bandwidth Total Power
996.74 kHz
-8.1703 MHz

1.346 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

SENSE:INT] SOURCE OFF | ALIGN

(e
Ao [11:4356 iz, 2021
! z TracelDetector

Radio Std: None

AvglHold:>1001100

Radio Device: BTS

Clear Write

Sweep 7.333 ms|
32.3 dBm

99.00 %
-26.00 dB

‘STATUS|

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 24 of 87




(&~

\_/’ RF Test Report Report No.: R2111A0947-R6V2

5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12/13/66 on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulatar

Limits

Rule Part 27.53(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2305 and
2320 MHz.

Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log+o (P) dB”

Rule Part 27.53(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Example:
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The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.
Rule Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power
of any emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(

(

P) dB in a 6.25 kHz band segment, for mobile and portable stations;

5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 26 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



\_) RF Test Report

Report No.: R2111A0947-R6V2

Test Result
All the test traces in the plots shows the test results clearly.

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

B oo EE
Marker 11. 710000000000 GHZ

NC: Wide
Foainton

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

e

SENSEINT] SOURCE OFF LIGN AUTO

GO Tr
" #Aten: 40dB

#VBW 160 kHz*

Avg Type: RMS
Trig: Free Run AvglHold:>1001100

SelectTmce’
Mkr1 1.710 00 GHz 1
-20.618 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B oo o s

Center Freq 1. 755000000 GHz
P

Ref 23.00 dBm

) e nteman Y

Center 1.755000 GHz
#Res BW 51 kHz

NO: Wide Ly Trig: Free Run
IFGainiLow *__#Atten: 40 dB

SENSEINT] SOURCE OFF ALIGN AUTO

Avg Type: RMS
Avg[Hold:>1001100

Mkr1 1.755 00 GHz
-23.811 dBm

Pyr

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 1.4MHz CH-Low, 100%RB

B oo EE

Marker 11. 710000000000 GHZ

de C
Foainton

o
- J o i
N

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8714.png> saved

e

SENSEINT] SOURCE OFF Lt o

e Trig: Free Run

#VBW 160 kHz*

AvgTy

AvaHorEEH 100100

Fanm e Select Trace

Mkr1 1.710 00 GHz 1
-24.598 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B oo e s

Center Freq 1. 755000000 GHz

PNO:

=
IFGain:Low

m "lEv]\ v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

[1sc i File <Screen_8719.png> saved

SENSEINT] SOURCE OFF
Avg Ty
Avg|HaId o100

T

02:44:06 P 23,
lozs TracelDetector

Wide Gp Trig: Free Run

#Atten: 40 dB SelectTrace’

Mkr1 1.755 00 GHz, 1

Clear Write
| ieseion |

Trace Average:

ST
o

View Blank

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 3MHz CH-Low, 1 RB

LTE Band 4 QPSK 3MHz CH-High, 1 RB

B Keyight B ——

] [ EC
Center Freq 1. 710000000 GHZ
FGainLon

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

-
" #Atten: 40 dB

#VBW 160 kHz*

SENSE:INT] SOURCE OFF
Avg Type: RMS
AvglHold:>1001100

ALTGN AUTO

Trig: Free Run

Mkr1 1.710 00 GHz
-34.102 dBm

Clear Write
| i

Trace Average

Max Hold
|

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B g Spcm e Swe A

[
Center Freq 1.755000000 GHZ

PNO: Wi
Foaniow

Ref 23.00 dBm

o
A pitnaph it

Center 1.755000 GHz

#Res BW 51 kHz

[E=SE=E
SENSEINT] SOURCE OFF ALIGN AUTO _[02:51:45 PMJul 23,2021
Avg Type: RMS ! TRACE PR TracelDetector

AvglHold:>1001100
Select Trace
Mkr1 1.755 00 GHz
-30.290 dBm

G Trig: FreeRun
#Atten: 40 dB

Trace Average:

"
arad

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS!

#VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 27 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 QPSK 3MHz CH-Low, 100%RB

LTE Band 4 QPSK 3MHz CH-High, 100%RB

Keysight Spectrum Anclyzer - Swept SA [ o) el
R [so0 AC SENSEINT] SOURCE OFF LIGN AUTO
TracelDetector

’ T CoRRE
Center Freq 1.710000000 GHz
PN

Avg Type: RMS
G Trig: FreeRun AvglHold:>100/100

#Atten: 40 dB SelectTmce’
Mkr1 1.710 00 GHz 1

jodeidiv__Ref 23.00 dBm -34.413 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

Msc iFile <Screen_8723.png> saved STATUS

B KeysghtSpectrum Anlyer - Swept A
" i e

/div - Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

Jiisc i File <Screen_8727.png> saved

Center Freq 1.75500000 GHz
PNG: Wid

SENSEINT] SOURCE OFF ALIGN AUTO

o] & m]

Trig: Free Run
#Atten: 40 dB

#VBW 160 kHz*

lozs2:04 TracelDetector

Avg Type: RMS
Avg[Hold:>1001100

Select Trace, N

Mkr1 1.755 00 GHz, 1

Clear Write
e |
Trace Average:
A

Max Hold

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-Low, 1 RB

B Keysight Spectrum Anlyzr - Swept SA

Iz aC | CcomReC SENSEINT] SOURCE OFF LIGN AUTO —

Center Freq 1.710000000 GHz ) Avg Type: RMS
G Trig: FreeRun Avg|Hold:>1001100

PNO: Wide Cp.)

IFGainiLow *__#Atten: 40 dB

SelectTmce’
Mkr1 1.710 00 GHz 1
Ref 23.00 dBm -31.418 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

sTATUS

B KeysghtSpectrum Anlyer - Swept A

[ ® c c
Center Freq 1.755000000 GHz

/div - Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

SENSEINT] SOURCE OFF | ALIGNAUTO_[0256:%
T

G0 Trig: FreeRun
#Atten: 40 dB

#VBW 160 kHz*

Avg Type: RMS
Avg[Hold:>1001100

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-Low, 100%RB

LTE Band 4 QPSK 5MHz CH-High, 100%RB

TG SpeaEm Ao SWepT S L& e
0 R [500 AC | CORREC SENSE:INT] SOURCE OFF ALIGN AUTO
Center Freq 1.710000000 GHz ) Avg Type: RMS RS TracelDetector
NO: Wide Gy Trig: Free Run Avg|Hold:>100100
|FGain:Low *__#Atten: 40 dB i
Mkr1 1.710 00 GHz 1
Ref 23.00 dBm -27.847 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

msc iFile <Screen_8731.png> saved STATUS

T e R

i c [ _comse
Center Freq 1.755000000 GHz
PN

=S

E:INT] SOURCE OFF ALIGN AUTC

rig: Free Run

de G
IFGain:Low *_#Atten: 40 dB

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

J1sc i File <Screen_8735.png> saved

#VBW 160 kHz*

Avg Type: RM! TracelDetector

s ce[f]
AvglHold:>1001100
Select Trace
Mkr1 1.755 00 GHz
-31.035 dBm

Clear Write
et |
Trace Average:
|

Max Hold

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 28 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 QPSK 10MHz CH-Low, 1 RB

LTE Band 4 QPSK 10MHz CH-High, 1 RB

B Keysght Spectrum Anly T e
’ & 2 SENSEANT] SOURCE OFF | ALGN AUTO

Center Freq 1.710000000 GHz ) Avg Type: RMS
BHo:Wide (g Trig: Free Run Avg|Hold:>1001100
=
IFGainiLow *__#Atten: 40 dB

Mkr1 1.710 00 GHz 1
iB/div  Ref 23.00 dBm -45.263 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

sTATUS

B KeysghtSpectrum Anlyer - Swept A
' [

Center Freq 1.755000000 GHz
PNO:

QU dBidiv. Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

NT] SOURCE OFF

ALIGN AUTO

e Gy Trig: Free Run
IFGainiLow *__#Atten: 40 dB

#VBW 160 kHz*

Avg Type: RMS
Avg[Hold:>1001100

Mkr1 1.755 00 GHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

==
TracelDetector

Select Trace, N
1

Clear Write

LTE Band 4 QPSK 10MHz CH-Low, 100%RB

Keysight Spectrum Anclyzer - Swept SA
7 o Ac | CoRRec SENSEINT] SOURCE OFF LIGN AUTO
Center Freq 1.710000000 GHz ) Avg Type: RMS
BHo:Wide (g Trig: Free Run Avg|Hold:>1001100
T
IFGainiLow *__#Atten: 40 dB

TracelDetector

SelectTmce’
Mkr1 1.710 00 GHz 1
iB/div  Ref 23.00 dBm -35.297 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

msc iFile <Screen_8739.png> saved STATUS

B KeysghtSpectrum Anlyer - Swept A

Center 1.755000 GHz
#Res BW 51 kHz

[ ® 510 AC | CORREC
Center Freq 1.755000000 GHz

SENSEUNT SOURCE OFF | ALIGN AUTO [03:06:00 PHJul 23,2021
T

BNO: Wide oo Tig: FreeRun
IFGain:Low #Atten: 40 dB

#VBW 160 kHz*

[\ is5 iFile <Screen_8743 png> saved

Avg Type: RMS 4
Avg[Hold:>1001100

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

1

Clear Write
e |
Trace Average:
A

Max Hold

LTE Band 4 QPSK 15MHz CH-Low, 1 RB

TG SpeaEm Ao SWepT S o o
" RE_ [500 AC | CORREC SENSE:INT] SOURCE OFF ALIGN AUTO
Center Freq 1.710000000 GHz ) Avg Type: RMS
NO: Wide Gy Trig: Free Run Avg|Hold:>100100
in:Low *__#Atten: 40 dB

IFGail
Mkr1 1.710 00 GHz
Ref 23.00 dBm -43.499 dBm

Clear Write
| i

Trace Average

Max Hold

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

usc sTATUS

T e R

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

T« CORRE
Center Freq 1.755000000 GHz
P

No: Wide Gy Trig: Free Run
ow

FGain:L #Atten: 40 dB

#VBW 160 kHz*

INT[ SOURCE OFF ALIGN AUTC

Avg Type: RMS
AvglHold:>100/100

Mkr1 1.755 00 GHz|
-46.757 dBm

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS!

=S
TracelDetector

Select Trace,
1

Clear Write
et |

Trace Average:
|

Max Hold

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 29 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 QPSK 15MHz CH-Low, 100%RB

LTE Band 4 QPSK 15MHz CH-High, 100%RB

e

SENSEINT] SOURCE OFF LIGN AUTO

03:10:46
Avg Type: RMS ™

3 G Trig: FreeRun Avg|Hold:>1001100
oiton ™ #Aten 4098

Mkr1 1.710 00 GHz 1
-31.941 dBm

Clear Write

b,

Trace Average

Trace On

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

Msc iFile <Screen_8747.png> saved

o] & m]

B KeysghtSpectrum Anlyer - Swept A
' [
TracelDetector

NT] SOURCE OFF ALIGN AUTO

Center Freq 1.755000000 GHz Avg Type: RMS
Bo: Avg|Hold:>1001100

G0 Trig: FreeRun
#Atten: 40 dB

SelectTrace’
Mkr1 1.755 00 GHz i
Ref 23.00 dBm

{9 gereiv
Clear Write
e |
Trace Average:
A

Max Hold

Center 1.755000 GHz
#Res BW 51 kHz

J11sc i File <Screen_8751.png> saved

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 20MHz CH-Low, 1 RB

LTE Band 4 QPSK 20MHz CH-High, 1 RB

KeyightSpctum Andyzer-Svep A
: e SENSE:INT] SOURCE OFF LIGN AUTO
Center Freq 1.710000000 GHz . Avg Type: RMS
G Trig: FreeRun Avg|Hold:>1001100
#Atten: 40 dB

TracelDetector

Wide
lFGam Low selectTmce’
Mkr1 1.710 00 GHz 1

Ref 23.00 dBm -48.372 dBm

Clear Write

Trace Average

oimantet”

on i

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

==
TracelDetector

B oo o s

SENSEINT] SOURCE OFF T

Center Freq 1. 755000000 GHz Avg Type:
A

Trig: Free Run
#Atten: 40 dB

AvgHokde o0
SelectTrace’

1
m ’1Ev]\ v Ref 23.00 dBm

Clear Write

Center 1.755000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 QPSK 20MHz CH-Low, 100%RB

B Keyight B ——

J [ e SENSENT] SOURCE OFF ALIGN AUTO
Center Freq 1. 710000000 GHZ ) Avg Type: RMS
NO: Wide Gy Trig: Free Run Avg|Hold:>100100
Foontow ™ #Atten: 4008
Mkr1 1.710 00 GHz

Ref 23.00 dBm -41.298 dBm

Clear Write

Trace Average

Vit mwvﬂwl

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8756.png> saved

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

[E=SE=E
INT] SOURCE OFF ALTGN
Avg Type: RMS T TracelDetector

AvglHold:>1001100
Select Trace,
Mkr1 1.755 00 GHz 1
-41.210 dBm

BO: Wide Lyo Trig: Free Run
IFGain:| Low #Atten: 40 dB

i,

A AV

Span 10.00 MHz m

Sweep 4.733 ms (1001 pts)

Center 1.755000 GHz
#Res BW 51 kHz

J1isc i File <Screen_8760.png> saved

#VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 30 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 16QAM 1.4MHz CH-Low, 1 RB

LTE Band 4 16QAM 1.4MHz CH-High, 1 RB

e

SENSEINT] SOURCE OFF LIGN AUTO_[02:36:

Avg Type: RMS
3 G Trig: FreeRun Avg|Hold:>1001100
oton ™ #Aten 4098

Mkr1 1.710 00 GHz 1

iB/div  Ref 23.00 dBm -20.995 dBm

Clear Write

Trace Average

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

msc iFile <Screen_8712.png> saved

o] & m]

B KeysghtSpectrum Anlyer - Swept A
' [
TracelDetector

NT] SOURCE OFF ALIGN AUTO

Center Freq 1.755000000 GHz Avg Type: RMS
Bo: Avg|Hold:>1001100

G0 Trig: FreeRun
#Atten: 40 dB

SelectTrace’
Mkr1 1.755 00 GHz| 1
Ref 23.00 dBm 3

{9 gereiv
Clear Write
e |
Trace Average:
A

Max Hold

Center 1.755000 GHz
#Res BW 51 kHz

J1sc i File <Screen_8717.png> saved

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 16QAM 1.4MHz CH-Low, 100%RB

- e o
SENSE:INT] SOURCE OFF LIGN AUTO
Marker1 1. 710000000000 GHZ . Avg Type: RMS
de Gy Trig: FreeRun AvglHold:>1001100
FCuinlon ™ #Atten: 40 dB

TracelDetector

SelectTmce’
Mkr1 1.710 00 GHz 1
-28.466 dBm

dB/div. - Ref 23.00 dBm

Clear Write

Trace Average

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8713.png> saved

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

3 s s s

SENSEAINT] SOURCE OFF
AvgT)
AvaHors1001100

sioaro [opsc
T

TracelDetector

Center Freq 1. 755000000 GHz
PNO: Wide

G0 Trig: FreeRun
IFGain:Low

#Atten: 40 dB

SelectTrace’
Mkr1 1.755 00 GHz i

m "lEv]\ v Ref 23.00 dBm

Clear Write
e |

Trace Average:
A

Max Hold

Center 1.755000 GHz
#Res BW 51 kHz

J1sc i File <Screen_8718.png> saved

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 16QAM 3MHz CH-Low, 1 RB

LTE Band 4 16QAM 3MHz CH-High, 1 RB

B Keyight B ——

SENSEAINT] SOURCE OFF ALTGN AUTO

] [ EC
Center Freq 1. 710000000 GHZ ) Avg Type: RMS
O Wi Trig: Free Run Avg|Hold:>100100

-
Foontow ™ #Atten: 4008

Mkr1 1.710 00 GHz

Ref 23.00 dBm -38.327 dBm

Clear Write
| i

Trace Average

Max Hold

Y

] e LEEPR S

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8721.png> saved

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B g spcrm e St

=S
SENSE:INT] SOURCE OFF

R T
Center Freq 1. 755000000 GHZ Avg Type: RMS. TracelDetector

BO: Wide Lyo Trig: Free Run AVGHO100/100
Select Trace,
Mkr1 1.755 00 GHz 1
38.260 dBm

Fooiow ™ #Atten: 40 dB
Ref 23.00 dBm -38.
Clear Write
et |
Trace Average:
|

Max Hold

Span 10.00 MHz m

Sweep 4.733 ms (1001 pts)

Center 1.755000 GHz
#Res BW 51 kHz

J11sc i File <Screen_8725.png> saved

#VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 31 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 16QAM 3MHz CH-Low, 100%RB

LTE Band 4 16QAM 3MHz CH-High, 100%RB

e

SENSEINT] SOURCE OFF LIGN AUTO_[02:46:

Avg Type: RMS
G Trig: FreeRun Avg|Hold:>1001100
4t 40 4B

Foomtow

Mkr1 1.710 00 GHz 1
-28.968 dBm

Clear Write

Trace Average

Trace On

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

Msc iFile <Screen_8722.png> saved

o] & m]

B KeysghtSpectrum Anlyer - Swept A
' [
TracelDetector

NT] SOURCE OFF ALIGN AUTO

Center Freq 1.755000000 GHz Avg Type: RMS
Bo: Avg|Hold:>1001100

08 Trig: Free Run
#Atten: 40 dB SelectTrace’
Mkr1 1.755 00 GHz i

Ref 23.00 dBm

{9 gereiv
Clear Write
e |
Trace Average:
A

Max Hold

Center 1.755000 GHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

J1sc i File <Screen 8726 png> saved

LTE Band 4 16QAM 5MHz CH-Low, 1 RB

LTE Band 4 16QAM 5MHz CH-High, 1 RB

KeyightSpctum Andyzer-Svep A
: e SENSE:INT] SOURCE OFF LIGN AUTO
Center Freq 1.710000000 GHz . Avg Type: RMS
G Trig: FreeRun Avg|Hold:>1001100
#Atten: 40 dB

TracelDetector

Wide
lFGam Low selectTmce’
Mkr1 1.710 00 GHz 1

Ref 23.00 dBm -28.641 dBm

Clear Write

Trace Average

Center 1.710000 GHz
#Res BW 51 kHz

msc iFile <Screen_8729.png> saved

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

n s s s
c SENSE:INT] SOURCE OFF

Center Freq 1. 755000000 GHz . Avg Type:

BHo:Wide o Trig: Free Run AvgHokde o0

IFGainiLow *__#Atten: 40 dB

T

02:56:48 Pl 23, 2021
T

TracelDetector

Mkr1 1.755 00 GHz

10 dBdiv Ref 23.00 dBm -28.88

3 bt

Center 1.755000 GHz
#Res BW 51 kHz

J1isc i File <Screen_8733 png> saved

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 4 16QAM 5MHz CH-Low, 100%RB

LTE Band 4 16QAM 5MHz CH-High, 100%RB

B Keyight B ——

J [ e SENSENT] SOURCE OFF ALIGN AUTO
Center Freq 1. 710000000 GHZ ) Avg Type: RMS
NO: Wide Gy Trig: Free Run Avg|Hold:>100100
Foontow ™ #Atten: 4008
Mkr1 1.710 00 GHz

Ref 23.00 dBm -30.127 dBm

Clear Write

Trace Average

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8730.png> saved

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.733 ms (1001 pts)

sTATUS

B g spcrm e St

[E=SE=E
INT[ SOURCE OFF

R T
Center Freq 1. 755000000 GHZ Avg Type: RMS. TracelDetector

BO: Wide Lyo Trig: Free Run AVGHO100/100
Select Trace,
Mkr1 1.755 00 GHz 1
-30.230 dBm

[FGainLow > #Atten: 40 dB

Ref 23.00 dBm

Trace Average:

Vi wBIank>
Trace On
Span 10.00 MHz m

Sweep 4.733 ms (1001 pts)

Center 1.755000 GHz
#Res BW 51 kHz

J\is5 iFile <Screen_8734.png> saved

#VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 32 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 16QAM 10MHz CH-Low, 1 RB

LTE Band 4 16QAM 10MHz CH-High, 1 RB

B Keysght Spectrum Anly T e
’ & 2 SENSEANT] SOURCE OFF | ALIGN AUTO _[03:0201
™

Center Freq 1.710000000 GHz ) Avg Type: RMS
BHo:Wide (g Trig: Free Run Avg|Hold:>1001100
=
IFGainiLow *__#Atten: 40 dB

Mkr1 1.710 00 GHz 1
iB/div  Ref 23.00 dBm -45.920 dBm

Clear Write

Trace Average

Trace On

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

Msc iFile <Screen_8737.png> saved STATUS

B KeysghtSpectrum Anlyer - Swept A
' [

Center Freq 1.755000000 GH:
PN

10 dB/div  Ref 23.00 dBm
Log

Center 1.755000 GHz
#Res BW 51 kHz

[\ is5 iFile <Screen_8741.png> saved

NT] SOURCE OFF

ALIGN AUTO

z
5 Wide oy Trig: Free Run

IFGain:Low *__ #Atten: 40 dB

#VBW 160 kHz*

Avg Type: RMS
Avg[Hold:>1001100

Mkr1 1.755 00 GHz
-44.233 dBm

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

o] & m]

LTE Band 4 16QAM 10MHz CH-Low, 100%RB

Keysight Spectrum Anclyzer - Swept SA
7 o Ac | CoRRec SENSEINT] SOURCE OFF LIGN AUTO
Center Freq 1.710000000 GHz ) Avg Type: RMS
BHo:Wide (g Trig: Free Run Avg|Hold:>1001100
T
IFGainiLow *__#Atten: 40 dB

TracelDetector

SelectTmce’
Mkr1 1.710 00 GHz 1
iB/div  Ref 23.00 dBm -33.968 dBm

Clear Write

Trace Average

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

mMsc iFile <Screen_8738.png> saved STATUS

B KeysghtSpectrum Anlyer - Swept A

PN

[ ® 510 AC | CORREC
Center Freq 1.755000000 GHz

SENSEINT] SOURCE OFF ALIGN AUTO

03055
E

0: Wide Ly Trig: FreeRun

IFGain:Low *__ #Atten: 40 dB

Center 1.755000 GHz
#Res BW 51 kHz

J\is5 iFile <Screen_8742.png> saved

#VBW 160 kHz*

Avg Type: RMS
Avg[Hold:>1001100

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

1

Clear Write
e |

Trace Average:
A

Max Hold

LTE Band 4 16QAM 15MHz CH-Low, 1 RB

Keysight Spectrum Analyzer - Swept SA | =
" RE_ [500 AC | CORREC SENSENT] SOURCE OFF ALIGN AUTO
Center Freq 1.710000000 GHz ) Avg Type: RMS
NO: Wide Gy Trig: Free Run Avg|Hold:>100100
in:Low *__#Atten: 40 dB

IFGail
Mkr1 1.710 00 GHz
Ref 23.00 dBm -45.314 dBm

Clear Write

Trace Average

wof
57.0 e
L

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

Msc iFile <Screen_8745.png> saved STATUS

T e R

[_® CoR
Center Freq 1.755000000 GH.
P

FGain:L

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz

J\is5 iFile <Screen_8749.png> saved

=
z

No: Wide Gy Trig: Free Run
ow

#Atten: 40 dB

#VBW 160 kHz*

SENSE:INT] SOURCE OFF TGS

Avg Type: RMS
AvglHold:>100/100

Mkr1 1.755 00 GHz|
-46.960 dBm

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

=S
TracelDetector

Select Trace,
1

Trace Average:

View Blank N
Trace On

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 33 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 4 16QAM 15MHz CH-Low, 100%RB

LTE Band 4 16QAM 15MHz CH-High, 100%RB

Foomtow

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8746.png> saved

e

SENSEINT] SOURCE OFF LIGN AUTO

= aAnen 40 dB

#VBW 160 kHz*

03:1038
T

Avg Type: RMS
ree Run Avg|Hold:>1001100

Mkr1 1.710 00 GHz 1
-34.992 dBm

Clear Write

Trace Average

Trace On

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B KeysghtSpectrum Anlyer - Swept A
' [

Center Freq 1.755000000 GHz
PNO:

10 dB/div  Ref 23.00 dBm
Log

Center 1.755000 GHz
#Res BW 51 kHz

J11sc i File <Screen_8750.png> saved

mE

RCE OFF ALIGN AUTO

v}
#Atten: 40 dB

#VBW 160 kHz*

Avg Type: RMS
Trig: Free Run Avg|Hold:>1001100

Mkr1 1.755 00 GHz
-36.65

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

TracelDetector

Select Trace, N
1

Clear Write
e |
Trace Average:
A

Max Hold

LTE Band 4 16QAM 20MHz CH-Low, 1 RB

LTE Band 4 16QAM 20MHz CH-High, 1 RB

Keysight sz:uumAAnyxa Svept A

Center Freq1 710000000 GHz

Wide Cp)
Foainton

dB/div. - Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8754.png> saved

SENSEINT] SOURCE OFF Lt o

#Atten: 40 dB

#VBW 160 kHz*

AvaT, TracelDetector

Trig: Free Run AvgHords oo
SelectTmce’
Mkr1 1.710 00 GHz 1

-48.620 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B oo o s

Center Freq 1. 755000000 GHz
PNO: Wide

=
IFGain:Low

10 dB/div  Ref 23.00 dBm
Log

Center 1.755000 GHz
#Res BW 51 kHz

J11sc i File <Screen_8758 png> saved

SENSEINT SOWGE OFF[__AIGHATD {15217 a2
T

#VBW 160 kHz*

Avg Ty

Trig: Free Run AvgHokde o0

#Atten: 40 dB
Mkr1 1.755 00 GHz,

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

TracelDetector
Select Trace, N
1
Clear Write

LTE Band 4 16QAM 20MHz CH-Low, 100%RB

LTE Band 4 16QAM 20MHz CH-High, 100%RB

B Keyight B ——

] [ EC
Center Freq 1. 710000000 GHZ
PNO: Wi

==
IFGain Luw

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

Msc iFile <Screen_8755.png> saved

#VBW 160 kHz*

SENSE:INT] SOURCE OFF ALIGN AUTO
Avg Type: RMS

Trig: Free Run AvglHold:>1001100

#Atten: 40 dB

Mkr1 1.710 00 GHz
-40.943 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B g spcrm e St

[
Center Freq 1. 755000000 GHZ
FoainLow

Ref 23.00 dBm

i
|

Center 1.755000 GHz
#Res BW 51 kHz

J1isc i File <Screen_8759.png> saved

G Trig: FreeRun

#VBW 160 kHz*

INT] SOURCE OFF Liou Ao [03:26:2
Avg Type: b
AvglHold: o000

#Atten: 40 dB

Mkr1 1.755 00 GHz|
-41.974 dBm

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

=S
TracelDetector

Select Trace,
1

Trace Average:

View Blank N
Trace On

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 34 of 87




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 QPSK 1.4MHz CH-Low, 1 RB

LTE Band 12 QPSK 1.4MHz CH-High, 1 RB

D
3 ORREC SENSE:INT] SOURCE OFF LIGN AUTO
Center Freq 699.| 000000 MHz N Avg Type: RMS
G Trig: FreeRun Avg|Hold:>1001100
#Atten: 40 dB

FinLon
Mkr1 699.00 MHz

Ref 30.00 dBm -21.361 dBm

10 dB/div
[

Clear Write

Trace Average

N

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B oo e s

[

CORREC SENSEINT] SOURCE OFF | ALIGN AUTO

Center Freq 716. 000000 MHz Avg Type: RMS TracelDetector

TR0 Wide o Trig: Free Run Avg|Hold:>1001100
#Atten: 40 dB

de Cp)
IFGain:Low selectTrace’

Mkr1 716.00 MHz
d

10 dB/div  Ref 30.00 dBm
[

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 kHz* Sweep 4.733 ms (1001 pts)

100%RB

==

SENSEINT] SOURCE OFF LIGN AUTO_[10:39:

Avg Type: RMS
3 G Trig: FreeRun Avg|Hold:>1001100
oton ™ #Aten 4098

SelectTmce’
Mkr1 699.00 MHz 1
-26.714 dBm

Clear Write

Trace Average

W
o
I.W\m
ol

et
g AR

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B KeysghtSpectrum Anlyer - Swept A
' [ VT SOURCE OFF | ALLGN AUTO

Center Freq 716.000000 MHz Avg Type: RMS
BR0: 08 Trig: Free Run Avg|Hold:>1001100
L Select Trace,
Mkr1 716.00 MHz i
19 dBidiv Ref 30.00 dBm .283

Clear Write

Trace Average:

\ﬁewBIank,
Trace On

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 12 QPSK 3MHz CH-Low, 1 RB

LTE Band 12 QPSK 3MHz CH-High, 1 RB

=z B ——

SENSEINT] SOURCE OFF ALTGN AUTO

Marker 1 699 000000000 MHZ ) Avg Type: RMS
BNO: Wide Cpo 17ig: FreeRun AvglHold:>1001100
IFGain:Low *__#Atten: 40 dB

Mkr1 699.00 MHz

Ref 30.00 dBm -39.630 dBm

Clear Write

| i
Trace Average

| s

Max Hold

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

usc sTATUS

#VBW 160 kHz*

3 e

|- [ 3w
SENSE:INT] SOURCE OFF ALTGN AUTO

Marker 1 716 000000000 MHz Avg Type: RMS TracelDetector

Trig: Free Run AvgHIE>100/400
Select Trace,
Mkr1 716.00 MHz 1
-34.170 dBm

[10:48:20 A 0128, 2021
T 4

)

" #Atten: 40 dB

Wide
Foamiow

Ref 30.00 dBm

Trace Average:

View Blank
Trace On

Center 716.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

= sTATUS!

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 35 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 QPSK 3MHz CH-Low, 100%RB

LTE Band 12 QPSK 3MHz CH-High, 100%RB

Foomtow

de/div. - Ref 30.00 dBm

Center 699.000 MHz
#Res BW 51 kHz

e

SENSEINT] SOURCE OFF LIGN AUTO_[10:46:

= aAnen 40 dB

#VBW 160 kHz*

Avg Type: RMS
ree Run Avg|Hold:>1001100

SelectTmce’
Mkr1 699.00 MHz 1
-30.886 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

o] & m]

B KeysghtSpectrum Anlyer - Swept A
' [ w
TracelDetector

NT] SOURCE OFF ALIGN AUTO

Marker 1 716.000000000 MHz Avg Type: RMS
ThO: Avg[Hold:>1001100

Trig: Free Run

G
#Atten: 40 dB SelectTrace’

Mkr1 716.00 MHz 1

{9deidiv__Ref 30.00 dBm -32.396 dBm

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

#VBW 160 kHz*

LTE Band 12 QPSK 5MHz CH-Low, 1 RB

Keyigh Spectrum Andzer - Swept 54

;s ORREC
Center Freq 699.000000 MHz

Wide Cp)
Foainton

dB/div. - Ref 30.00 dBm

Center 699.000 MHz
#Res BW 51 kHz

SENSEINT] SOURCE OFF Lt o

#Atten: 40 dB

#VBW 160 kHz*

AvaT, TracelDetector

Trig: Free Run AvgHords oo
SelectTmce’
Mkr1 699.00 MHz 1
-31.207 dBm

Clear Write

Trace Average

¥

A
mmy"vd i

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

n I R g

5 ORREC SENSE:INT] SOURCE OFF
Marker 1 716 000000000 MHZ . Avg Type:
BRO:Wide o Trig: Free Run AvgHokde o0
IFGainiLow *__#Atten: 40 dB

soito [iosissmniz
g

TracelDetector
Select Trace, N

Mkr1 716.00 MHz 1

m "lEv]\ v Ref 30.00 dBm

Clear Write

Trace Average:

View Blank
Trace On

At s

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 12 QPSK 5MHz CH-Low, 100%RB

LTE Band 12 QPSK 5MHz CH-High, 100%RB

B Keyight B ——

" R CoRReC
Center Freq 699. 000000 MHz
PNO: Wide

==
IFGain:Low

Ref 30.00 dBm

Center 699.000 MHz
#Res BW 51 kHz

#VBW 160 kHz*

SENSE:INT] SOURCE OFF ALIGN AUTO
Avg Type: RMS

Trig: Free Run AvglHold:>1001100

#Atten: 40 dB

Mkr1 699.00 MHz
-32.530 dBm

Clear Write

Trace Average

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

B g spcrm e St

=S
SENSE:INT] SOURCE OFF

[ CORRE
Marker 1 716. 000000000 MHz Avg Type: RMS. TracelDetector

'PNO: Wide po Trig: FreeRun AVGHO100/100
Select Trace,
Mkr1 716.00 MHz 1
-32.551 dBm

[FGainLow > #Atten: 40 dB

Ref 30.00 dBm

Trace Average:

Vi wBIank>
Trace On
Span 10.00 MHz m

Sweep 4.733 ms (1001 pts)

= sTATUS!

Center 716.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 36 of 87




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 QPSK 10MHz CH-Low, 1 RB

LTE Band 12 QPSK 10MHz CH-High, 1 RB

[ Keyight Spectrum Ansb ] )
' =

SENSEINT] SOURCE OFF LIGNAUTO_[10:57;

Center Freq699.000000 MHz
PN

FGain:Low

Avg Type: RMS
e o) Trig: Free Run Avg|Hold:>1001100
= 2

R Select Trace |
Mkr1 699.00 MHz 1

4B/div  Ref 30.00 dBm -44.002 dBm

Clear Write

Trace Average

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

#VBW 160 kHz*

sTATUS

o] & m]

B KeysghtSpectrum Anlyer - Swept A
' [
TracelDetector

mE

RCE OFF ALIGN AUTO

Center Freq 716.000000 MHz
PN

IFGain:Low

Avg Type: RMS
0: Wide Ly Trig: FreeRun AvglHold:>100/100
#Atten: 40 dB

SelectTrace’
Mkr1 716.00 MHz i

Ref 30.00 dBm -49.392 dBm

10 dBJdiv
Log

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

Keysight Spectrum Analyze: - Swept SA
3 o ac SENSEINT] SOURCE OFF LIGN AUTO

Avg Type: RMS

Avg|Hold:>1001100

N ac | comReC
Center Freq 699.000000 MHz )
NO: Wide Gy Trig: Free Run
IFGainiLow *__#Atten: 40 dB T —
Mkr1 699.00 MHz 1
-34.381 dBm

dB/div. - Ref 30.00 dBm

Clear Write

Trace Average

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B KeysghtSpectrum Anlyer - Swept A

CoREC SENSEUNT] SOURCE OFF | ALIGNAUTO [ 11:02:19 AM Jul 28, 2021
Avg Type: RMS T 0
AvglHold:>100/100

[ ® S0 A | Com
Center Freq 716.000000 MHz 5
'BNO: Wide Ly Trig: FreeRun
IFGainiLow *__#Atten: 40 dB

1

Clear Write
e |
Trace Average:
A

Max Hold

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

#VBW 160 kHz*

LTE Band 12 16QAM 1.4MHz CH-Low, 1 RB

LTE Band 12 16QAM 1.4MHz CH-High, 1 RB

TG SpeaEm Ao SWepT S
! RE_ [500 AC | CORREC SENSEINT] SOURCE OFF ALIGN AUTO
Center Freq 699.000000 MHz ) Avg Type: RMS
PNO: Wide Gy Trig: Free Run Avg|Hold:>100100
|FGain:Low *__#Atten: 40 dB

Mkr1 699.00 MHz

Ref 30.00 dBm -24.071 dBm

Clear Write

Trace Average

i
oAl
P

PR ANt

Center 699.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

usc sTATUS

[ &

B Keysight Spectrum Analyzer - Swept SA
] R [s00 A | Comec SENSE:INT] SOURGE OFF | __ALIGN AUTC

Center Freq 716.000000 MHz

PNO: Wide Cp 11ig: FreeRun

IFGain:Low Atten: 40 dB

g Type: RMS
AvglHold:>100/100

Mkr1 716.00 MHz|
-23.375 dBm

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

STATUS

#VBW 160 kHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 37 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 16QAM 1.4MHz CH-Low, 100%RB

LTE Band 12 16QAM 1.4MHz CH-High, 100%RB

e

SENSEINT] SOURCE OFF LIGN AUTO

103938
Avg Type: RMS ™
G Trig: FreeRun Avg|Hold:>1001100
4t 40 4B

Foomtow selectTmce’

Mkr1 699.00 MHz 1
-28.724 dBm

Clear Write

Trace Average

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

#VBW 160 kHz*

sTATUS

B KeysghtSpectrum Anlyer - Swept A
' [ VT SOURCE OFF | ALLGN AUTO

Center Freq 716.000000 MHz Avg Type: RMS jiscsDetectol
'PRO: G Trig: FreeRun Avg|Hold:>100/100
#Atten: 40 dB

SelectTrace’
Mkr1 716.00 MHz i

Ref 30.00 dBm -27.978 dBm

10 dBJdiv
Log

Clear Write

Trace Average:

\ﬁewBIank,
Trace On

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

J11sc i File <Screen_8801.png> saved

LTE Band 12 16QAM 3MHz CH-Low, 1 RB

LTE Band 12 16QAM 3MHz CH-High, 1 RB

B oo EE

SENSEINT] SOURCE OFF
Avg T
AvaHorEEH 100100

Lt o

TracelDetector

Marker 1 699 000000000 MHZ

Trig: Free Run

" #Aten: 40dB

Wide

Foomtow selectTmce’

Mkr1 699.00 MHz 1
-37.384 dBm

dB/div. - Ref 30.00 dBm

Clear Write

Trace Average

d
B S sl

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

3 s s s

s SENSEAINT] SOURCE OFF
AvgT)
AvaHors1001100

T

Marker 1 716 000000000 MHz TracelDetector

PNO: Wide

G0 Trig: FreeRun
IFGain:Low

#Atten: 40 dB SelectTrace’
Mkr1 716.00 MHz i
3

m "lEv]\ v Ref 30.00 dBm

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

100%RB

[N Keysight spmmmnﬂ.mu Swrp(SA [E=RE—)
" SENSEINT] SOURCE OFF | ALIGN AUTO

Avg Type: RMS TRAcE[] TracelDetector

Avg|Hold:>100100
Select Trac
Mkr1 699.00 MHz
-28.614 dBm

Clear Write

RE ReC
Marker 1 699. 000000000 MHZ )

NO: Wide Gy Trig: Free Run
Foontow ™ #Atten: 4008

Ref 30.00 dBm

Trace Average

bl

e ,{:g Type: RMS TracelDetector
'PNO: Wide Cpo Trig: FreeRun Avg|Hold:>100/100
FoainLow *_#Atten: 40 4B Select Trace
Mkr1 716.00 MHz 1
-33.539 dBm

Trace Average:

View Blank N
Trace On

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

sTATUS!

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 38 of 87
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 16QAM 5MHz CH-Low, 1 RB

LTE Band 12 16QAM 5MHz CH-High, 1 RB

e

SENSEINT] SOURCE OFF LIGN AUTO

Avg Type: RMS
Avg|Hold:>1001100
SelectTmce’
Mkr1 699.00 MHz 1

Ref 30.00 dBm -31.995 dBm

Clear Write

Trace Average

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B eysigh Spectrum Anlyzer - Swept SA ==
. T/ [5 ¢ c SENSEINT] SOURCE OFF | ALIGN AUTO

Marker 1 716.000000000 MHz TracelDetector
.

IFGain:Low

Avg Type: RMS
W Trig: FreeRun AvglHold:>100/100
FOten 2058 SelectTrace

Mkr1 716.00 MHz 1

Ref 30.00 dBm -35.254 dBm

10 dBJdiv
Log

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

#VBW 160 kHz*

100%RB

B Keysight Spectrum Anlyzr - Swept SA

o & )
SENSEIINT] SOURCE OFF LiGN AUTO
Avg Type: RMS TracelDetector
AvglHold:>100/1100

10:55:23 AM Jul
TRecE

;s S00 Ac | corReC
Center Freq 699.000000 MHz

e Trig: Free Run

Select Trace N

Mkr1 699.00 MHz 1

-29.250 dBm

Clear Write
e |
Trace Average
| e
Max Hold

||
Min Hold

iew Blanl
Trace On

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

sTATUS

#VBW 160 kHz*

B Keyight Spectrum Anaber - Swept SA.
g P [s0a A SENSEUNT] SOURCE OFF | ALIGN AUTO_[10:52:24 AM Jul 28, 2021

Avg Type: RMS T 0
AvglHold:>100/100

[ & S0 AC | CORREC
Marker 1 716.000000000 MHz ) TracelDetector
BRO:Wide o Trig: Free Run
IFGainiLow *__#Atten: 40 dB

- Select Trace
Mkr1 716.00 MHz i

QU dBidiv. Ref 30.00 dBm

Clear Write

Trace Average:

Center 716.000 MHz
#Res BW 51 kHz

Span 10.00 MHz

#VBW 160 KHz* Sweep 4.733 ms (1001 pts)

LTE Band 12 16QAM 10MHz CH-Low, 1 RB

g Speceum fndbeer SweptSA =)
¢ 50 SENSENT] SOURCE OFF | ALIGN AUTO

Avg Type: RMS TracelDetector

AvglHold:>1001100 A
Select Trace
Mkr1 699.00 MHz 1
-45.874 dBm

Clear Write

" 7 500 AC | CORREC
Center Freq 699.000000 MHz
PNO: Wide ¢

& Trig: FreeRun
FGain:Low

#Atten: 40 dB

Ref 30.00 dBm

Trace Average

Center 699.000 MHz
#Res BW 51 kHz

Span 10.00 MHz
Sweep 4.733 ms (1001 pts)

usc sTATUS

#VBW 160 kHz*

SRS “A':g Type:RMS e TracelDetector
'PNO: Wide po Trig: FreeRun Avg|Hold:>100/100 A
FGain:Low *_ #Atten: 40 dB Select Trace
Mkr1 716.00 MHz 1
-49.859 dBm

Ref 30.00 dBm

Trace Average:

At

Center 716.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

= sTATUS!

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 39 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_/’ RF Test Report

Report No.: R2111A0947-R6V2

LTE Band 12 16QAM 10MHz CH-Low, 100%RB

LTE Band 12 16QAM 10MHz CH-High, 100%RB

B Keysight Spectrum Anlyzr - Swept SA

So0 A SENSENT SOURCE OFF | ALIGN AUTO

10:57:22 A Jul 28, 2021
TRA

Avg Type: RMS
o Trig: Free Run Avg|Hold:>1001100
#Atten: 40 dB
Mkr1 699.00 MHz 1
-32.780 dBm

Clear Write

View Blank >
" Trace On
e

Center 699.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

usc sTATUS

oo e

B Keysigh Specum Araheer - Swept A
- TracelDetector

o SensEanT] OFF [ ALIGN AUTO

Center Freq 716.000000 MHz
ey

[11i02:12 AM 3128, 2000
Avg Type: RMS Trce FIFRES
Trig: Free Run AvglHold:>100/100
Fu e SelectTrace
Mkr1 716.00 MHz 1

Ref 30.00 dBm -35.266 dBm

Clear Write

ViewBIank’
Trace On

i
oA,

Center 716.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.733 ms (1001 pts)

= STATUS!

LTE Band 13 QPSK 5MHz CH-Low, 1 RB
(763MHz ~775MHz)

LTE Band 13 QPSK 10MHz CH-Low, 1 RB
(775MHz ~777MHz)

MultiView Spectrum MultiView Spectrum
RefLevel 3000dBm Oftset 70008 Mode Auto FT saL RefLevel 3000d8m  Offset 70048 Mode Auto FT saL
Garuep cnrirp
Limit Che X Limis Che P
20 gpline_SPURloUS LINE_sss_ otz : 20 apline SPURloUS. UNE s 002
0 i 0
|
h I
» A | 2 [ |
/ \ 1
SOUARUS i [ABS 002 SAABS e [ABS 002
"4 [
0 \ p |
/ ‘ Iy 11 ! [ L
50 il 50 VST
| " 0
© " b TaR _ 50 Yt e
i [ R W W
) L Pl bk T
7630 Mz STi0Tpts [FIT) 8050z 7630 Mz STi07pts 3wl 8050z
2 Result Surmma 2 Result Surmrms
763.000 MHz 775.000 MHz 6.250 kHz 774.152 64 MHz -58.50 dBm 23.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.49501 MHz -59.02 dBm -24.02 dB
775.000 Mtz 776.000 MHz 100.000 kHz /75.371 28 MHz -44.59 dBm .59 dB 775.000 MHz 776.000 MHz 100.000 kHz 775.70270 MHz -43.63 dBm E
776.000 MHz 777.000 MHz 30.000 kHz 776.98302 MHz -38.45 dBm -25.45 dB 776.000 MHz. 777.000 MHz 30.000 kHz 776.99027 MHz -47.31 dBm -
777.000 MHz 787.000 MHz 30000 kHz 771.34653 MHz 17.56 dBm 244 dI 777.000 MHz 787.000 MHz 30,000 kHz 771.84158 MHz 16.98 dBm -13.02dB
787.000 MHz 788.000 MHz 30.000 kHz 87.153 47 MH: -63.99 dBm -50.99 dB 787.000 MHz 788.000 MHz 30.000 kHz 787.37129 MHz -61.84 di -48.84 dB
788.000 MHz 793.000 MHz 100.000 kHz 788.074 26 MHz -59.99 dBm 46.99 dB 788.000 MHz 793.000 MHz 100.000 kHz 788.47030 MHz -60.44 dBm -47.44 dB
793.000 MHz 805.000 MHz 6.250 kHz 794.48515 MHz -73.20 dBm 38.20 dB 793.000 MHz 805.000 MHz 6.250 kHz. 793.53465 MHz -71.41 dBm -36.41 dB
— e — P

60819

16:08:20 19.08.2021

61456

16:14:56 15.08.2021

LTE Band 13 QPSK 5MHz CH-High, 1 RB
(787MHz ~793MHz)

Multiview

= =

LTE Band 13 QPSK 10MHz CH-High, 1 RB
(793MHz ~805MHz)

MultiView

= =

RefLevel 30008 Offet 70008 Mode Auto FFT sa RefLevel 30008 Offet 70008 Mode Auto FFT sa
Garuep cnrirp
Limit Che Limis Che P
20 hine-spurlovs U 20 qptine SPURloUS UNE ABS. od2
w [ | [ i |
f
oS T s o2 ‘ ‘ 3OBo0s v [ o ‘ 7 \
p P i
o L
50 50 1 i .
o A ¥ —
60 e = Ay
And Tk ‘
‘ i e LY
7630 Mz 07 pts [F1T) 8050z 7630 Mz 1307 pts 3wl 8050z
2 Result Surmma 2 Result Surmrms
763.000 MHz 775.000 MHz 6.250 kHz 772.32097 MHz -68.65 dBm -33.65 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.09130 MHz -68.76 dBm -33.76 dB
775.000 MHz 776.000 MHz 100.000 kHz /75.79593 MHz -60.89 dBm -47.89 dB 775.000 MHz 776.000 MHz 100.000 kHz 775.99505 MH: -59.65dBm .65
776.000 MHz 777.000 MHz 30.000 kHz 776.67468 MHz -60.87 dBm -47.87 dB 776.000 MHz. 777.000 MHz 30.000 kHz 776.47030 MHz -62.93 dBm -49.93 dB
777.000 MHz 787.000 MHz 30000 kHz 786.65347 MHz 16.73 dBm 1327dB 777.000 MHz 787.000 MHz 30,000 kHz 786.25743 MHz 17.50 dBm 1250 dB
787.000 MHz 788.000 MHz 30.000 kHz 87.014 85 MHz -29.35dBm 16.35 dB 787.000 MHz 788.000 MHz 30.000 kHz 87.490 10 MHz -47.12dBm 3412 dB
788.000 MHz 793.000 MHz 100.000 kHz 788.71782 MHz -42.00 dBm .00 di 788.000 MHz 793.000 MHz 100.000 kHz 788.27228 MHz -41.87 dBm 28.87 dB
793.000 MHz 805.000 MHz 6.250 kHz 793.05941 MHz -69.52 dBm 3452 dB 793.000 MHz 805.000 MHz 6.250 kHz. 793.17822 MHz -70.02 dBm -35.02 dB
ety e ety O

16:11:51 19.08.2021

19:26:09 15.08.2021

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 40 of 87

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




